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Min emission bandwidth

Test Result UNII 3

TestMode Antenna | Freq(MHz) | 6dB EBW [MHZ] FL[MHZ] FH[MHZz] Limit{MHz] Verdict
5745 15.32 5737.48 5752.80 0.5 PASS
11A Antl 5785 15.44 5777.48 5792.92 0.5 PASS
5825 15.68 5817.24 5832.92 0.5 PASS
5745 16.80 5736.64 5753.44 0.5 PASS
11N20SISO Antl 5785 15.68 5777.48 5793.16 0.5 PASS
5825 16.76 5816.64 5833.40 0.5 PASS
5755 35.68 5737.48 5773.16 0.5 PASS
11N40SISO Antl

5795 35.36 5777.48 5812.84 0.5 PASS
11AC80SISO Antl 5775 75.20 5737.40 5812.60 0.5 PASS
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Power spectral density

Test Result

Test Mode Antenna Freq(MHz) Result [dBm/MHz] Limit{dBm/MHz] Verdict
5180 4.1 <11.00 PASS
5220 4.42 <11.00 PASS
5240 4.52 <11.00 PASS
5260 4.43 <11.00 PASS
5300 3.85 <11.00 PASS
5320 4.04 <11.00 PASS
11A Antl 5500 4.4 <11.00 PASS
5580 4.17 <11.00 PASS
5700 3.15 <11.00 PASS
5720 25 <11.00 PASS
5745 0.27 <30.00 PASS
5785 0.7 <30.00 PASS
5825 0.73 <30.00 PASS
5180 3.94 <11.00 PASS
5220 3.67 <11.00 PASS
5240 3.33 <11.00 PASS
5260 3.96 <11.00 PASS
5300 3.52 <11.00 PASS
5320 4.34 <11.00 PASS
11N20SISO Antl 5500 4.13 <11.00 PASS
5580 3.47 <11.00 PASS
5700 2.75 <11.00 PASS
5720 2.12 <11.00 PASS
5745 -0.04 <30.00 PASS
5785 0.42 <30.00 PASS
5825 -0.09 <30.00 PASS
5190 1.94 <11.00 PASS
5230 1.67 <11.00 PASS
5270 15 <11.00 PASS

11N40SISO Antl
5310 1.52 <11.00 PASS
5510 0.73 <11.00 PASS
5550 1.25 <11.00 PASS
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5670 0.89 <11.00 PASS
5710 0.46 <11.00 PASS
5755 -2.53 <30.00 PASS
5795 -2.26 <30.00 PASS
5210 -3.48 <11.00 PASS
5290 -3.75 <11.00 PASS
5530 -3.88 <11.00 PASS
11AC80SISO Antl
5610 -4.57 <11.00 PASS
5690 -4.17 <11.00 PASS
5775 -7.56 <30.00 PASS

Note : 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.

2.The Duty Cycle Factor and is compensated in the graph.
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11N40SISO_Antl_5270

Spectrum |

Ref Level 20.00 dBm

=)

j» Att 30 dB
Count 100/100
@ 1Rm View

Offset 14.28 dB & RBW 1 MHz

SWT 11,3 ys @ VBW 3 MHz Mode Auto FFT

10 d8

Mi[1]

1.50 dBm
5.267450 GHz

0dB

-10 dBi

-50 dBm

-60 dbi

-70 d

CF 5.27 GHz

691 pts

Span 80.0 MHz
#—.
[

11N40SISO_Ant1_5310

Spectrum |

G
v
Ref Level 20.00 dem Offset 14.23 dB & RBW 1 MHz
jo Att 30de  SWT 11,3 ys @ VBW 3 MHz Mode Auto FFT
Count 100/100
@ 1Rm View
Mi1[1] 1.52 dBm)|
5.815210 GHz
10 d8
M1
0 di 7 \
- //
-20 dB

/

-40 df / A
50 del
-60 dBm
70 de;
CF 5.31 GHz 691 pts Span 80.0 MHz )
( bj ) W ee

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC668SWF

Page Number

: A2-69 of A75




swamonias.  FCC RF TEST REPORT

Report No. : FR2N1442D
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Appendix B. AC Conducted Emission Test Results

: ) . Temperature : 21~24°C
Test Engineer : |Lily Qiu : —
Relative Humidity : |39~43%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
JopLeve! (dBuv) Date: 2022-11-25
90
80
70
60 | FCC 15E_QP
50 | FCC 15E_AVG
40 B
! 4 1
30 1
20
10
%15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-5Z2

Condition: FCC 15E QP LISN 20220811 L LINE

Over Limit Eead LISN Cable

Fregq Level Limit Line Level Factor Loss Remark
MHz dBuV dB dBuV dBuV dB dB
1 0.33 27.40 -22.04 45.44 £.20 10.11 11.09% Average
2 0.33 32.8B0 -26.64 595.44 11.&0 10.11 11.09 QP
3 0.38 30.75 -17.50 48B.25 5.30 10.09% 11.36& Average
4 0.38 35.35 -22.%0 58.25 13.%0 10.0% 11.36 QP
3 0.50 33.06 -12.94 46£.00 11.10 10.12 11.84 Average
& 0.50 37.76 -18.24 5g£.00 15.80 10.12 11.84 QP
T 0.58 42.e0 -3.40 4£.00 21.00 10.10 11.50 Average
8 0.58 47.60 -8.40 5£.00 2£.00 10.10 11.350 QP
9 1.00 26.25 -15.75 4&.00 5.50 10.12 10.23 Average
10 1.00 33.%5 -22.05 56.00 13.&0 10.12 10.23 QP
11 1.15 26.77 -15.23 4€.00 €.40 10.14 10.23 Average
12 1.15 33.27 -22.73 56.00 12.%0 10.14 10.23 QP
Sporton International Inc. (Kunshan) Page Number : BlofB2
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saronas. FCC RF Test Report

Report No. : FR2N1442D

. . ) Temperature : 21~24°C
Test Engineer : |Lily Qiu - —
Relative Humidity : |39~43%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2022-11-25
Joplevel [@Buv) e:
90
80
70
60 | FCC 15E_QP
50 }i | FCC 15E_AVG
40
1o
d
30 3
20
10
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-5Z
Condition: FCC 15E QP LISN 20220811 N HEUTRAL
Over Limit Read LISN Cable
Fregq Level Limit Line Level Factor Loss Remark
MHz dBuv dB dBuv dBuv dB dB
1 0.33 24.67 -24.82 49.49 3.39 10.19 11.09 Average
2 0.33 33.07 -26.42 59.49 11.7% 10.19 11.09 gp
3 0.38 28.41 -19.98 48B.39 €.90 10.18 11.33 Average
4 0.38 37.71 -20.68 58.39 16.20 10.18 11.33 QP
5 0.50 29.85 -16.16 46.01 7.80 10.19 11.86 Average
& 0.50 38.55 -17.46 56.01 16.50 10.19 11.86 QP
7 0.59 39.91 -6.09 46.00 18.20 10.23 11.48 Average
3 0.59 48.81 -7.19 56.00 27.10 10.23 11.48 QP
) 0.70 25.56 -20.44 46.00 4.29 10.22 11.05 Average
10 0.70 34.06 -21.94 56.00 12.79 10.22 11.05 QF
11 1.17 26.18 -19.82 46.00 5.70 10.25 10.23 Average
12 1.17 36.78 -19.22 56.00 16.30 10.25 10.23 QP
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR2N1442D

Appendix C. Radiated Spurious Emission Test Results

Relative Humidity : 41~42%
Test Engineer : Carry Xu
Temperature : 22~23°C
Radiated Spurious Emission Test Modes
Mode Band 00 Antenna Modulation Channel | Frequency Data RU | Remark
(GHz) Rate

Mode 1 U-NII-1 5.15-5.25 1 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 1 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 1 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-2A 5.25-5.35 1 802.11a 52 5280 6Mbps - -
Mode 5 U-NII-2A 5.25-5.35 1 802.11a 60 5300 6Mbps - -
Mode 6 U-NII-2A 5.25-5.35 1 802.11a 64 5320 6Mbps - -
Mode 7 U-NII-2C 5.47-5.725 1 802.11a 100 5500 6Mbps - -
Mode 8 U-NII-2C 5.47-5.725 1 802.11a 116 5580 6Mbps - -
Mode 9 U-NII-2C 5.47-5.725 1 802.11a 140 5700 6Mbps - -
Mode 10 U-NII-1 5.15-5.25 1 802.11ac VHT20 36 5180 MCSO0 - -
Mode 11 U-NII-1 5.15-5.25 1 802.11ac VHT20 44 5220 MCSO0 - -
Mode 12 U-NII-1 5.15-5.25 1 802.11ac VHT20 48 5240 MCSO0 - -
Mode 13 U-NII-2A 5.25-5.35 1 802.11ac VHT20 52 5280 MCSO0 - -
Mode 14 | U-NII-2A 5.25-5.35 1 802.11ac VHT20 60 5300 MCSO0 - -
Mode 15 U-NII-2A 5.25-5.35 1 802.11ac VHT20 64 5320 MCSO0 - -
Mode 16 | U-NII-2C = 5.47-5.725 1 802.11ac VHT20 100 5500 MCSO0 - -
Mode 17 U-NII-2C 5.47-5.725 1 802.11ac VHT20 116 5580 MCSO0 - -
Mode 18 U-NII-2C 5.47-5.725 1 802.11ac VHT20 140 5700 MCSO0 - -
Mode 19 U-NII-1 5.15-5.25 1 802.11ac VHT40 38 5190 MCSO0 - -
Mode 20 U-NII-1 5.15-5.25 1 802.11ac VHT40 46 5230 MCSO0 - -
Mode 21 U-NII-2A 5.25-5.35 1 802.11ac VHT40 54 5270 MCSO0 - -
Mode 22 U-NII-2A 5.25-5.35 1 802.11ac VHT40 62 5310 MCSO0 - -
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Mode Band FGal-rl]zd) Antenna Modulation Channel | Frequency gg:g RU | Remark
Mode 23 U-NII-2C 5.47-5.725 1 802.11ac VHT40 102 5510 MCSO0 - -
Mode 24 | U-NII-2C 5.47-5.725 1 802.11ac VHT40 110 5550 MCSO0 - -
Mode 25 U-NII-2C 5.47-5.725 1 802.11ac VHT40 134 5670 MCSO0 - -
Mode 26 U-NII-1 5.15-5.25 1 802.11ac VHT80 42 5210 MCSO0 - -
Mode 27 U-NII-2A 5.25-5.35 1 802.11ac VHT80 58 5290 MCSO0 - -
Mode 28 U-NII-2C 5.47-5.725 1 802.11ac VHT80 106 5530 MCSO0 - -
Mode 29 U-NII-2C 5.47-5.725 1 802.11ac VHT80 122 5610 MCSO0 - -
Mode 30 U-NII-3 5.725-5.85 1 802.11a 149 5745 6Mbps - -
Mode 31 U-NII-3 5.725-5.85 1 802.11a 157 5785 6Mbps - -
Mode 32 U-NII-3 5.725-5.85 1 802.11a 165 5825 6Mbps - -
Mode 33 U-NII-3 5.725-5.85 1 802.11ac VHT20 149 5745 MCSO0 - -
Mode 34 U-NII-3 5.725-5.85 1 802.11ac VHT20 157 5785 MCSO0 - -
Mode 35 U-NII-3 5.725-5.85 1 802.11ac VHT20 165 5825 MCSO0 - -
Mode 36 U-NII-3 5.725-5.85 1 802.11ac VHT40 151 5755 MCSO0 - -
Mode 37 U-NII-3 5.725-5.85 1 802.11ac VHT40 159 5795 MCSO0 - -
Mode 38 U-NII-3 5.725-5.85 1 802.11ac VHT80 155 5775 MCSO0 - -
Mode 39 U-NII-2C 5.47-5.85 1 802.11a 144 5720 6Mbps - -
Mode 40 U-NII-2C 5.47-5.85 1 802.11ac VHT20 144 5720 MCSO0 - -
Mode 41 U-NII-2C 5.47-5.85 1 802.11ac VHT40 142 5710 MCSO0 - -
Mode 42 U-NII-2C 5.47-5.85 1 802.11ac VHT80 138 5690 MCSO0 - -
Mode 43 U-NII-1 5.15-5.25 1 802.11n HT20 36 5180 MCSO0 - -
Mode 44 U-NII-1 5.15-5.25 1 802.11n HT20 44 5220 MCSO0 - -
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Mode Band FGal-rl]zd) Antenna Modulation Channel Frequency gg:g RU | Remark
Mode 45 U-NII-1 5.15-5.25 1 802.11n HT20 48 5240 MCSO0 - -
Mode 46 U-NII-2A 5.25-5.35 1 802.11n HT20 52 5280 MCSO0 - -
Mode 47 U-NII-2A 5.25-5.35 1 802.11n HT20 60 5300 MCSO0 - -
Mode 48 U-NII-2A 5.25-5.35 1 802.11n HT20 64 5320 MCSO0 - -
Mode 49 U-NII-2C 5.47-5.725 1 802.11n HT20 100 5500 MCSO0 - -
Mode 50 U-NII-2C 5.47-5.725 1 802.11n HT20 116 5580 MCSO0 - -
Mode 51 U-NII-2C 5.47-5.725 1 802.11n HT20 140 5700 MCSO0 - -
Mode 52 U-NII-1 5.15-5.25 1 802.11n HT40 38 5190 MCS0 - -
Mode 53 U-NII-1 5.15-5.25 1 802.11n HT40 46 5230 MCSO0 - -
Mode 54 U-NII-2A 5.25-5.35 1 802.11n HT40 54 5270 MCSO0 - -
Mode 55 = U-NII-2A 5.25-5.35 1 802.11n HT40 62 5310 MCSO0 - -
Mode 56 U-NII-2C 5.47-5.725 1 802.11n HT40 102 5510 MCSO0 - -
Mode 57 U-NII-2C 5.47-5.725 1 802.11n HT40 110 5550 MCSO0 - -
Mode 58 U-NII-2C 5.47-5.725 1 802.11n HT40 134 5670 MCSO0 - -
Mode 59 U-NII-3 5.725-5.85 1 802.11n HT20 149 5745 MCSO0 - -
Mode 60 U-NII-3 5.725-5.85 1 802.11n HT20 157 5785 MCSO0 - -
Mode 61 U-NII-3 5.725-5.85 1 802.11n HT20 165 5825 MCSO0 - -
Mode 62 U-NII-3 5.725-5.85 1 802.11n HT40 151 5755 MCSO0 - -
Mode 63 U-NII-3 5.725-5.85 1 802.11n HT40 159 5795 MCSO0 - -
Mode 64 U-NII-2C 5.47-5.85 1 802.11n HT20 144 5720 MCSO0 - -
Mode 65 U-NII-2C 5.47-5.85 1 802.11n HT40 142 5710 MCSO0 - -
Mode 66 U-NII-2A 5.25-5.35 1 802.11ac VHT80 58 5290 MCSO0 - LF
Mode 67 U-NII-3 5.725-5.85 1 802.11n HT20 165 5825 MCSO0 - LF
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Summary of each worse mode

Mode Modulation Ch. ('I:vrlquz) (dléi\ca}lm) (dléiun\]/i;m) M(%ré;)in Pol. i?/zk Result Remark
1 802.11a 36 5146.40 50.25 54.00 -3.75 H AVERAGE Pass Band Edge
1 802.11a 36 | 10360.00 44.96 68.30 -23.34 H PEAK Pass Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44 | 10440.00 45.07 68.30 -23.23 \Y, PEAK Pass Harmonic
3 802.11a 48 - - - - - - - Band Edge
3 802.11a 48 | 10480.00 45.79 68.30 -22.51 \% PEAK Pass Harmonic
4 802.11a 52 - - - - - - - Band Edge
4 802.11a 52 | 10560.00 44.97 68.30 -23.33 H PEAK Pass Harmonic
5 802.11a 60 - - - - - - - Band Edge
5 802.11a 60 | 10600.00 45.94 74.00 -28.06 \Y, PEAK Pass Harmonic
6 802.11a 64 | 5353.46 49.94 54.00 -4.06 H AVERAGE  Pass | Band Edge
6 802.11a 64 | 10640.00 45.18 74.00 -28.82 H PEAK Pass Harmonic
7 802.11a 100 | 5459.05 49.30 54.00 -4.70 H AVERAGE Pass Band Edge
7 802.11a 100 | 11000.00 45.43 74.00 -28.57 H PEAK Pass Harmonic
8 802.11a 116 - - - - - - - Band Edge
8 802.11a 116 | 11160.00 46.27 74.00 -27.73 \% PEAK Pass Harmonic
9 802.11a 140 | 5725.74 63.20 68.30 -5.10 H PEAK Pass Band Edge
9 802.11a 140 | 11400.00 46.89 74.00 -27.11 H PEAK Pass Harmonic
10 802.11ac VHT20 36 5141.30 49.85 54.00 -4.15 H AVERAGE Pass Band Edge
10 802.11ac VHT20 | 36 @ 10360.00 45.05 68.30 -23.25 \% PEAK Pass Harmonic
11 802.11ac VHT20 | 44 - - - - - - - Band Edge
11 802.11ac VHT20 | 44 | 10440.00 45.06 68.30 -23.24 H PEAK Pass Harmonic
12 802.11ac VHT20 @ 48 - - - - - - - Band Edge
12 802.11ac VHT20 | 48 | 10480.00 46.50 68.30 -21.80 H PEAK Pass Harmonic
13 802.11ac VHT20 | 52 - - - - - - - Band Edge
13 802.11ac VHT20 52 | 10560.00 45.44 68.30 -22.86 H PEAK Pass Harmonic
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SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR2N1442D

Mode Modulation Ch. (I,:\;qu) (d Ié?(/ellm) (dIB-iun:/i/tm) M(%rg)in Pol. ‘ Z?/Zk Result Remark
14 802.11ac VHT20 60 - - - - - - - Band Edge
14 802.11ac VHT20 | 60 | 10600.00 45.40 74.00 -28.60 H PEAK Pass Harmonic
15 802.11ac VHT20 64 5352.06 49.34 54.00 -4.66 H AVERAGE Pass Band Edge
15 802.11ac VHT20 | 64 | 10640.00 46.47 74.00 -27.53 H PEAK Pass Harmonic
16 802.11ac VHT20 | 100  5459.95 49.12 54.00 -4.88 H AVERAGE Pass Band Edge
16 802.11ac VHT20 | 100 11000.00 45.89 74.00 -28.11 H PEAK Pass Harmonic
17 802.11ac VHT20 | 116 - - - - - - - Band Edge
17 802.11ac VHT20 | 116 | 11160.00 45.64 74.00 -28.36 H PEAK Pass Harmonic
18 802.11ac VHT20 | 140 | 5761.17 62.60 68.30 -5.70 H PEAK Pass Band Edge
18 802.11ac VHT20 | 140 @ 11400.00 46.23 74.00 -27.77 H PEAK Pass Harmonic
19 802.11ac VHT40 38 5146.30 44.80 54.00 -9.20 H AVERAGE Pass Band Edge
19 802.11ac VHT40 & 38  10380.00 45.37 68.30 -22.93 H PEAK Pass Harmonic
20 802.11ac VHT40 46 5145.59 44.54 54.00 -9.46 H AVERAGE Pass Band Edge
20 802.11ac VHT40 | 46 | 10460.00 45,51 68.30 -22.79 H PEAK Pass Harmonic
21 802.11ac VHT40 54 5097.74 44.30 54.00 -9.70 \% AVERAGE Pass Band Edge
21 802.11ac VHT40 54 | 10540.00 46.13 68.30 -22.17 \% PEAK Pass Harmonic
22 802.11ac VHT40 62 5350.20 46.21 54.00 -7.79 H AVERAGE Pass Band Edge
22 802.11ac VHT40 62 | 10620.00 45.96 74.00 -28.04 H PEAK Pass Harmonic
23 802.11ac VHT40 | 102 | 5458.64 43.79 54.00 -10.21 H AVERAGE Pass Band Edge
23 802.11ac VHT40 | 102 @ 11020.00 46.05 74.00 -27.95 H PEAK Pass Harmonic
24 802.11ac VHT40 | 110 | 5458.40 43.60 54.00 -10.40 H AVERAGE Pass Band Edge
24 802.11ac VHT40 | 110 | 11100.00 46.01 74.00 -27.99 H PEAK Pass Harmonic
25 802.11ac VHT40 | 134 | 5459.76 43.26 54.00 -10.74 \% AVERAGE Pass Band Edge
25 802.11ac VHT40 | 134  11340.00 46.50 74.00 -27.50 \% PEAK Pass Harmonic
26 802.11ac VHT80 42 5148.26 48.16 54.00 -5.84 H AVERAGE Pass Band Edge
26 802.11ac VHT80 42 | 10420.00 46.24 68.30 -22.06 H PEAK Pass Harmonic
27 802.11ac VHT80 58 5350.18 52.60 54.00 -1.40 H AVERAGE Pass Band Edge
27 802.11ac VHT80 58 | 10580.00 45.35 68.30 -22.95 H PEAK Pass Harmonic
28 802.11ac VHT80 | 106 | 5466.10 64.11 68.30 -4.19 H PEAK Pass Band Edge

Sporton International Inc. (Kunshan) Page Number . C5 of C203

TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : XMR2022SC668SWF




SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR2N1442D

Mode Modulation Ch. ('IZ\;E(;) (dll_;,i\c;lm) (dléiun\]/i/tm) M(%rg)in Pol. Z(\E/Zk Result Remark
28 802.11ac VHT80 | 106 11060.00 45.70 74.00 -28.30 H PEAK Pass Harmonic
29 802.11ac VHT80 @ 122  5350.54 43.90 54.00 -10.10 H AVERAGE Pass Band Edge
29 802.11ac VHT80 | 122 11220.00 46.81 74.00 -27.19 \% PEAK Pass Harmonic
30 802.11a 149 @ 5610.44 56.15 68.30 -12.15 H PEAK Pass Band Edge
30 802.11a 149 | 11490.00 46.66 74.00 -27.34 \Y, PEAK Pass Harmonic
31 802.11a 157 - - - - - - - Band Edge
31 802.11a 157 = 11570.00 46.01 74.00 -27.99 H PEAK Pass Harmonic
32 802.11a 165  5943.50 56.14 68.30 -12.16 H PEAK Pass | Band Edge
32 802.11a 165 | 11650.00 45.65 74.00 -28.35 H PEAK Pass Harmonic
33 802.11ac VHT20 | 149  5643.50 55.05 68.30 -13.25 H PEAK Pass @ Band Edge
33 802.11ac VHT20 | 149 11490.00 46.24 74.00 -27.76 H PEAK Pass Harmonic
34 802.11ac VHT20 @ 157 - - - - - - - Band Edge
34 802.11ac VHT20 | 157 11570.00 46.14 74.00 -27.86 \% PEAK Pass Harmonic
35 802.11ac VHT20 | 165 5941.25 55.13 68.30 -13.17 \% PEAK Pass Band Edge
35 802.11ac VHT20 | 165 11650.00 46.11 74.00 -27.89 \% PEAK Pass Harmonic
36 802.11ac VHT40 | 151  5637.05 55.38 68.30 -12.92 \% PEAK Pass Band Edge
36 802.11ac VHT40 | 151 11510.00 46.27 74.00 -27.73 \% PEAK Pass Harmonic
37 802.11ac VHT40 | 159 @ 5933.88 54.89 68.30 -13.41 \Y PEAK Pass = Band Edge
37 802.11ac VHT40 | 159 11590.00 46.39 74.00 -27.61 \% PEAK Pass Harmonic
38 802.11ac VHT80 | 155  5940.55 54.87 68.30 -13.43 H PEAK Pass @ Band Edge
38 802.11ac VHT80 | 155 11550.00 46.97 74.00 -27.03 \% PEAK Pass Harmonic
39 802.11a 144 - - - - - - - Band Edge
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SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR2N1442D

Mode Modulation Ch. ('I:vrlquz) (dléi\ca}lm) (dléiun\]/i;m) M(%ré;)in Pol. i?/zk Result Remark
39 802.11a 144 | 11440.00 46.52 74.00 -27.48 \% PEAK Pass Harmonic
40 802.11ac VHT20 @144 - - - - - - - Band Edge
40 802.11ac VHT20 | 144 @ 11440.00 46.02 74.00 -27.98 H PEAK Pass Harmonic
41 802.11ac VHT40 142 - - - - - - - Band Edge
41 802.11ac VHT40 | 142 11420.00 46.40 74.00 -27.60 \Y, PEAK Pass Harmonic
42 802.11ac VHT80 | 138 - - - - - - - Band Edge
42 802.11ac VHT80 | 138 11380.00 46.08 74.00 -27.92 \Y, PEAK Pass Harmonic
43 802.11n HT20 36 5133.70 44.60 54.00 -9.40 H AVERAGE Pass Band Edge
43 802.11n HT20 36 | 10360.00 45.46 68.30 -22.84 H PEAK Pass Harmonic
44 802.11n HT20 44 - - - - - - - Band Edge
44 802.11n HT20 44 | 10440.00 45.59 68.30 -22.71 \% PEAK Pass Harmonic
45 802.11n HT20 48 - - - - - - - Band Edge
45 802.11n HT20 48 | 10480.00 45.74 68.30 -22.56 H PEAK Pass Harmonic
46 802.11n HT20 52 - - - - - - - Band Edge
46 802.11n HT20 52 | 10560.00 46.04 68.30 -22.26 H PEAK Pass Harmonic
47 802.11n HT20 60 - - - - - - - Band Edge
47 802.11n HT20 60 | 10600.00 46.08 74.00 -27.92 \% PEAK Pass Harmonic
48 802.11n HT20 64 5352.20 43.48 54.00 -10.52 H AVERAGE Pass Band Edge
48 802.11n HT20 64 | 10640.00 46.49 74.00 -27.51 \% PEAK Pass Harmonic
49 802.11n HT20 100 | 5459.65 43.81 54.00 -10.19 H AVERAGE Pass Band Edge
49 802.11n HT20 100 | 11000.00 45.97 74.00 -28.03 H PEAK Pass Harmonic
50 802.11n HT20 116 - - - - - - - Band Edge

Sporton International Inc. (Kunshan) Page Number . C7 of C203

TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : XMR2022SC668SWF




SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR2N1442D

Mode Modulation Ch. ('I:vrlquz) (dléi\</ellrn) (dléiun\]/i;m) M(%ré;)in Pol. i?/zk Result Remark
50 802.11n HT20 | 116 @ 11160.00 46.53 74.00 -27.47 PEAK Pass Harmonic
51 802.11n HT20 | 140 5760.97 57.02 68.30 -11.28 PEAK Pass Band Edge
51 802.11n HT20 | 140 @ 11400.00 46.05 74.00 -27.95 PEAK Pass Harmonic
52 802.11n HT40 38 5149.90 46.55 54.00 -7.45 AVERAGE Pass Band Edge
52 802.11n HT40 | 38 | 10380.00 45.47 68.30 -22.83 PEAK Pass Harmonic
53 802.11n HT40 46 5142.60 44.28 54.00 -9.72 AVERAGE Pass Band Edge
53 802.11n HT40 | 46 | 10460.00 46.40 68.30 -21.90 PEAK Pass Harmonic
54 802.11n HT40 54 5350.37 44.68 54.00 -9.32 AVERAGE Pass Band Edge
54 802.11n HT40 54 10540.00 46.05 68.30 -22.25 PEAK Pass Harmonic
55 802.11n HT40 | 62 5350.65 49.33 54.00 -4.67 AVERAGE Pass | Band Edge
55 802.11n HT40 62 10620.00 45.86 74.00 -28.14 PEAK Pass Harmonic
56 802.11n HT40 | 102 5457.84 44.68 54.00 -9.32 AVERAGE Pass Band Edge
56 802.11n HT40 | 102 = 11020.00 46.33 74.00 -27.67 PEAK Pass Harmonic
57 802.11n HT40 110 5459.80 43.75 54.00 -10.25 AVERAGE Pass Band Edge
57 802.11n HT40 | 110 @ 11100.00 47.17 74.00 -26.83 PEAK Pass Harmonic
58 802.11n HT40 | 134 5455.60 43.19 54.00 -10.81 AVERAGE Pass Band Edge
58 802.11n HT40 | 134 = 11340.00 47.50 74.00 -26.50 PEAK Pass Harmonic
59 802.11n HT20 | 149 5638.57 54.12 68.30 -14.18 PEAK Pass Band Edge
59 802.11n HT20 | 149 @ 11490.00 46.35 74.00 -27.65 PEAK Pass Harmonic
60 802.11n HT20 | 157 - - - - - - Band Edge
60 802.11n HT20 | 157 @ 11570.00 46.65 74.00 -27.35 PEAK Pass Harmonic
61 802.11n HT20 | 165 5929.00 56.41 68.30 -11.89 PEAK Pass Band Edge
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FCC RF TEST REPORT

Report No. : FR2N1442D

Mode Modulation Ch. ('I:vrlquz) (d:_;’i\@lm) (dléiun\]/i/tm) M(%rg)in Pol. Z(\E/Zk Result Remark
61 802.11n HT20 165 11650.00 46.64 74.00 -27.36 \Y PEAK Pass Harmonic
62 802.11n HT40 151  5937.13 54.91 68.30 -13.39 H PEAK Pass Band Edge
62 802.11n HT40 151  11510.00 47.02 74.00 -26.98 H PEAK Pass Harmonic
63 802.11n HT40 159  5941.32 55.84 68.30 -12.46 H PEAK Pass Band Edge
63 802.11n HT40 159 = 11590.00 47.29 74.00 -26.71 H PEAK Pass Harmonic
64 802.11n HT20 144 - - - - - - - Band Edge
64 802.11n HT20 144  11440.00 46.16 74.00 -27.84 \Y PEAK Pass Harmonic
65 802.11n HT40 142 - - - - - - - Band Edge
65 802.11n HT40 142 = 11420.00 46.67 74.00 -27.33 H PEAK Pass Harmonic
66 802.11ac VHT80 58 302.57 39.03 46 -6.97 H PEAK Pass LF
67 802.11n HT20 165 H PEAK Pass LF
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samonas.  FCC RF TEST REPORT

Report No. : FR2N1442D

Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
Pol. Horizontal Fundamental
12nLe\leI(dEuVIm) 12,,Lewe|(dl3||wm) :
1050 1050
%00 %00
50
r G M= oL weien
1
i MWMWWWWMWMW o
o o M
Peak
Kl 0
140 150
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5140.10 62.89 74.00 -11.91 44,01 3410 9.78 31.88 6.60 148 179 PEAK 1 5180.00 113,58 ------ ------ 95.49 3400 9.81 3182 6.0 log 179 PEAK
12nLe\leI(dEuVIm) 12,,Lewe|(dl3||wm)
1
1050 1050
%00 %00
[ [
bl AT Bl
il 40
Av
g Kl 0
140 150
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5146.40 50.25 54.80 -3.75 3017 3410 9.78 3188 6.80 188 179 AVERAGE 1 5180.00 104,89 ------ ------ 86.80 34.10 9.1 3182 6.0 188 179 AVERAGE
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samonas.  FCC RF TEST REPORT

Report No. : FR2N1442D

Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
Pol. Vertical Fundamental
12nLe\leI(dEuVIm) 12,,Lewe|(dl3||wm)
1
1050 1050
%00 %00
50
L I % s minn T Ty A 1
1
EU'UWMWWWMMNWWWWW i
il 40
Peak
Kl 0
140 150
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 518430 60.99 74.00 -13.10 42.83 3410 9.5 3178 6.6 392 161 PEAK 1 5180.0 118.82 ------ ------ 9193 3400 9.81 3182 6.0 392 181 PEAK
12nLe\leI(dEuVIm) 12,,Lewe|(dl3||wm)
1050 1050 1
%00 %00
[ [
o S BN 3 0
il 40
Av
g Kl 0
140 150
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5180.10 49.39 54.60 -4.61 3132 3410 9.74 3L77 6.80 392 181 AVERAGE 1 5180.00 102,71 ------ ------ B4.62 3400 9.81 3182 6.0 392 101 AVERAGE
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FCC RF TEST REPORT

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : XMR2022SC668SWF

SPORTON LAB. Report No. : FR2N1442D
1
Mode Harmonic
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
Pol. Horizontal Vertical
o Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
fd D1 g T
A S B AR S B
5.0 84
L - ) 55 BAND 1--3 (AVG)) 1 - 56 BAND 1--3 (AVG))
448 i 44 1
N WWWWMM
Peak - et
Avg 15 15
163 163
Tio g200. 11400, 13600, 16800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhENe B &N Bh & B B 0 & MBhBNe B &N Bh & B B o
1 10360.00 44.9 68.38 -13.34 55.47 37.64 1413 6L.33 .00 30 360 PEAC 1 10360.08 44.70 68.38 -13.60 54.81 37.64 1413 6L.33 0.00 140 360 PEAC
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FCC RF TEST REPORT

TEL : +86-512-57900158
FAX : +86-512-57900958
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SPORTON LAB. Report No. : FR2N1442D
2
Mode Harmonic
U-NII-1_5.15-5.25_802.11a_CH44_5220MHz
Pol. Horizontal Vertical
o Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
fd D1 g T
A S B AR S B
5.0 84
L - 55 BAND 1--3 (AVG)) 1 - 56 BAND 1--3 (AVG))
Peak 448 1 44 1
Avg 15 15
163 163
Tio g200. 11400, 13600, 16800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhENe B &N Bh & B B 0 & MBhBNe B &N Bh & B B o
1 10440.00 44.60 68.38 -13.68 54.49 37.68 1418 6L.73 .00 30 360 PEAC 1 1044000 45.07 68.30 -13.13 54.94 37.68 14.18 6L.73 .00 140 360 PEAC
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saranas.  FCC RF TEST REPORT Report No. : FR2N1442D

Mode Harmonic

U-NII-1_5.15-5.25_802.11a_CH48_5240MHz

Pol. Horizontal Vertical
o Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
fd D1 g T
A S B AR S B
5.0 84
L - ) 55 BAND 1--3 (AVG)) 1 - ) 56 BAND 1--3 (AVG))
Peak 4” 1 W WWMMWMWW“WW
bt st
Avg 15 15
163 163
Tio g200. 11400, 13600, 16800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhENe B &N Bh & B B 0 & MBhBNe B &N Bh & B B o
1 10430.08 45.53 68.38 -22.77 55.29 37.69 14.21 6L.66 .00 30 360 PEAC 1 10430.08 45.79 68.38 -22.51 95.55 37.69 14.21 6L.66 .00 148 360 PEAC
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Mode Harmonic

U-NII-2A_5.25-5.35_802.11a_CH52_5280MHz

Pol. Horizontal Vertical
o Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
fd D1 g T
A S B AR S B
5.0 84
L - ) 55 BAND 1--3 (AVG)) 1 - ) 56 BAND 1--3 (AVG))
Peak 8 WWWWMWWW%W L 1 I it T s
WMMMWWM S——— -
Avg 15 15
163 163
Tio g200. 11400, 13600, 16800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhENe B &N Bh & B B 0 & MBhBNe B &N Bh & B B o
1 10560.08 44.97 68.38 -13.33 S54.61 37.73 1426 6L.63 0.0 30 360 PEAC 1 10560.08 44.85 68.38 -13.45 54.49 37.73 1426 6L.63 0.0 140 360 PEAC
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SPORTON LAB. Report No. : FR2N1442D
5
Mode Harmonic
U-NII-2A_5.25-5.35_802.11a_CH60_5300MHz
Pol. Horizontal Vertical
o Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
fd D1 g T
A S B AR S B
5.0 84
L - ) 55 BAND 1--3 (AVG)) 1 - 56 BAND 1--3 (AVG))
448 1 44 1
Peak el T LT
Avg 15 15
163 163
Tio g200. 11400, 13600, 16800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhENe B &N Bh & B B 0 & MBhBNe B &N Bh & B B o
1 10660.08 45.51 74.88 -18.49 55.10 37.76 14.19 6L.64 .00 30 360 PEAC 1 10660.08 45.04 74.80 -18.86 55.53 37.76 14.19 6L.64 .00 140 360 PEAC
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samonas.  FCC RF TEST REPORT

Report No. : FR2N1442D

Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
Pol. Horizontal Fundamental
12nLe\leI(dEuVIm) 12,,Lewe|(dl3||wm) 1
1050 1050
%00 %00
G BAND -
" g T e el
1
i i ; ! B WMWWWM
il 40
Peak
Kl 0
140 150
£ 5348, 5376, 5404, 543 5450 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 536182 60.92 74.00 -13.08 4225 3468 0.92 3193 6.80 188 36 PEAK 1 5320.00 113,81 ------ - 9445 3456 9.9 3191 6.0 log 36 PEAK
12nLe\leI(dEuVIm) 12,,Lewe|(dl3||wm)
1
1050 1050
%00 %00
[ [
il ) e il
T
il 40
Av
g Kl 0
140 150
£ 5348, 5376, 5404, 543 5450 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 535346 49.94 54.00 -4.06 3131 34.65 0.91 3193 6.60 188 36 AVERAGE 1 5320.00 105,55 ------ ------ 86.99 34.57 9.9 3191 6.0 108 36 AVERAGE
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samonas.  FCC RF TEST REPORT

Report No. : FR2N1442D

Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
Pol. Vertical Fundamental
12nLe\leI(dEuVIm) 12,,Lewe|(dl3||wm)
1
1050 1050
%00 %00
G BAND -
" g T e el
1
0.0 » 600 W
il 40
Peak
Kl 0
140 150
£ 5348, 5376, 5404, 543 5450 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5450.34 50.99 74.00 -14.10 4187 34.80 10.01 3198 6.8 395 113 PEAK 1 5320.00 118.24 ------ ------ 91.68 34.57 9.9 391 6.80 3% 113 PEAK
12nLe\leI(dEuVIm) 12,,Lewe|(dl3||wm)
1050 1050 1
%00 %00
[ [
o SGBAND -3 0
T
il 40
Av
g Kl 0
140 150
£ 5348, 5376, 5404, 543 5450 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5350.66 48.54 54.00 -5.46 29.98 34.65 0.91 3192 6.80 39 113 AVERAGE 1 5320.00 101.87 ------ ------ 8331 3457 9.9 3191 6.0 39 113 AVERAGE
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samonas.  FCC RF TEST REPORT

Report No. : FR2N1442D

Mode
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
Pol. Horizontal Vertical
o Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
83 813 56 BAND 1
A S B AR S B
5.0 84
L N ) 1 N © SGBANDA--3(AVG)|
Peak o - i iAot e WWWW»MMM«WMMWMW
ea Mgk v g ntl o
Avg 15 15
163 163
Tio g200. 11400, 13600, 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp A Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz duufm dBuv/n 0B dBW dBm A8 dB dB
1 10640.00 45.18 74.00 -28.80 S4.73 37.78 1432 6L.65 0.00

Mz dbul/mdBuv/m @B dBW B B OB B o dyg

1 10640.08 45.01 74.80 -18.99 54.55 37.78 1432 6L.65 .00 148 360 PEAC
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saranas.  FCC RF TEST REPORT Report No. : FR2N1442D

Mode Band Edge

U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz

Pol. Horizontal Fundamental
12nLe\felidBuwm) 12,,Lewe|(dl3||wm)
1
1050 1050
900 000
750
L i T T Tty [ T
1
su.uwwwwwwwwwwmwww Gl WWWWW
45 0
Peak
300 0
150
150
5350 5360, 540, 5440, 5470, 5500 )
Frequency (MHz) 1000 0. . 4500, 5800. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Lint Read  Ant Cable Preamp  Aux Aos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dub/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1538090 59.99 7480 -14.00 4105 M6 9.93 395 A.B0 158 36B PEAC Miz douv/m dBuv/m @8 oBW dBfm B 0B B o deg
1 46880 6LOS £8.30 -7.25 4221 .00 10.04 32.00 6.60 158 360 PEAK 1 5500.00 112,42 ----n --eoe 954 .50 10.00 1282 680 15 360 PEAK
12nLe\leI(dEuVIm) 12,,Lewe|(dl3||wm)
1050 1050 !
900 %00
750 [
600 60

56 BAND1—3 (AVG) 56 BAND 13 (AvG]
‘ N it |

il 45.0\/‘/’_’,_/"_'“N
Av
g Kl 0
140 150
G 5300, 5410, 5440, 5410, 5500 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 545085 49.30 54.00 -4.70 30.46 34.80 10.83 3199 6.80 158 368 AVERAGE 1 5500.00 104,36 ------ ------ 85.43 34.80 10.18 32.82 6.0 158 360 AVERAGE
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saranas.  FCC RF TEST REPORT Report No. : FR2N1442D

Mode Band Edge

U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz

Pol. Vertical Fundamental
12nLe\felidBuwm) 12,,Lewe|(dl3||wm)
1
1050 100
9040 000
15l 5 01 ML LT BB .-
1 2 T
600, AP o N 60 WWWWMM
440 s
Peak
00 W
150
150
G 5380. 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Lint Read  Ant Cable Preamp  Aux Aos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dub/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 OS35 59.94 B0 -1406 4126 .70 992 LU 6.0 34 28 PEM Mz dBuV/n dBuv/m  dB OBV dBfm B 0B B a deg
1 546955 60.42 68.30 -7.58 4158 34.80 10.04 32.08 6.00 374 280 PEAK 1 5500.00 189.22 ------ ------ 98.34 34.80 10.18 32.82 6.80 374 280 PEAK
12nLe\leI(dEuVIm) 12,,Lewe|(dl3||wm)
1050 100 1
%00 %00
[ [
bl SBT3 Bl BN T3 AT
‘ 7 T B 1 T 7 T s |
440 40 \/\‘/,P_,f"m
Av
g 00 0
160 150
&30 5380. 5410, 540, 5410, 5500 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy MeBdndiie B B & & B B a i
1 5459.80 48.72 54.00 5.8 29.88 34.80 10.83 3199 6.80 374 280 AVERAGE 1 5500.00 101.78 ------ ------ 82,99 34.80 10.89 32.81 6.0 374 280 AVERAGE
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FCC RF TEST REPORT

TEL : +86-512-57900158
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SPORTON LAB. Report No. : FR2N1442D
7
Mode Harmonic
U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz
Pol. Horizontal Vertical
o Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
fd D1 g T
A S B AR S B
5.0 84
L - 55 BAND 1--3 (AVG)) 1 - 56 BAND 1--3 (AVG))
Peak 448 1 44 1
Avg 15 15
163 163
Tio g200. 11400, 13600, 16800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhENe B &N Bh & B B 0 & MBhBNe B &N Bh & B B o
1 11060.08 45.43 74.88 -18.57 54.50 38.00 14.5 6L.71 .00 30 360 PEAC 1 1100008 44.99 74.80 -19.81 54.14 35.80 14.5 6L.71 .00 180 360 PEAC
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saranas.  FCC RF TEST REPORT Report No. : FR2N1442D

Mode Harmonic

U-NII-2C_5.47-5.725_802.11a_CH116_5580MHz

Pol. Horizontal Vertical
o Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
fd D1 g T
A S B AR S B
5.0 84
L - ) 55 BAND 1--3 (AVG)) 1 - ) 56 BAND 1--3 (AVG))
Peak e wwwwwwwwmww e ! T T Ll P
e bt o ) pem—_e
Avg 15 15
163 163
Tio g200. 11400, 13600, 16800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhENe B &N Bh & B B 0 & MBhBNe B &N Bh & B B o
1 11168.08 45.13 74.88 -18.82 54.85 38.10 14.68 6L.65 .00 30 360 PEAC 1 11160.08 46.27 74.88 -27.73 55.14 35.18 14.68 61.65 .00 148 360 PEAC
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